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Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Powier_18.10 dBm Tx Bandwidth _5.000 MHz RBW 50.000 kHz Tx Power 17.63 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
Range Low | Range Up RBW Frequency | PowerAbs | PowerRel | ALimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit
-2.500 Mz 2.538MHz | 100.000kHz | 81396116 MHz -23.99 dém 420908 | 109908 ~7.500 MHz ~2.538 MHz |_100.000 Kz | B17.1973 MHz ~47.85 dBm 654806 | -3485dB
=2.536 Mz -2500MHz | 300.000Hz | 613.59856 MHz =9.53 dBm -67.63 db -29.53 db -2.538 MHz -2.500 MHz | 300.000Hz | B18.96920 MHz -74.18 deém 9181d8 54.18.de
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Tx Power 18.16 dBm Tx Bandwidth 5.000 MHz
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Range Low Range U, REW. | Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-7.500 MHz -2.538 MHz | 100.000 kHz 813.93704 MHz -29.89 d8m -48.05 d8 -16.89 dB -7.500 MHz -2.538 MHz | 100.000 kHz B16.96116 MHz -28.62 dbm 46,75 db -1562 dB
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Spectrum Emission Mask
Tx Power 18.13 dBm

Standard: None
Tx Bandwidth 5.000 MHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262904G

LTE Band 26 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 22.54 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz Tx Power 22.59 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
Range Low | Range Up RBW Frequency | PowerAbs | PowerRel | ALimit | Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-10.000 MHz -5.038 MHz | 100.000 kHz 813.94642 MHz -32.22 dBm -54.76.d8 -19.22 dB -10.000 MHz -5.03B MHz | 100.000 kHz 813.16757 MHz -48.00 dBm -70.58 dB -35.00 dB
-5.038 MHz -5.000 MHz | 300.000 Hz 813.99437 MHz -56.00 dBm -78.54 db. -36.00 dB 5,038 MHz 5.000 MHz | 200,000 Hz £13.07188 MHz 74.20 dBm 54.20 dB
5.000 MHz 5.038 MHz | 300.000 Hz 824.00563 MHz 74,33 dBm 96.88 dB 54.33 dB =.000 MHz 5038 MHz | 200000 Hz 89400563 MHz 5478 dBm 3478dB
5.038 MHz 10.000 MHz | 100,000 kHz 827.90139 MHz -47.88 dBm -70.42 dB -34.88 dB 5.038 MHz 10.000 MHz | 100.000 kHz 524.03920 MHz -31.58 dBm 18.58 dB
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Spectrum Emission Mask Standard: None
Tx Power 22.32 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
Range Low | Range Up | RBW | Frequency | Powerabs | PowerRel | ALimit
-10.000 MHz -5.038 MHz 100.000 kHz 81391427 MHz -30.27 dBm -52.59 de -17.27 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.99813 MHz -55.66 dBm -77.97 dB -35.66 db
5.000 MHz 5.038 MHz 300.000 Hz 824,00188 MHz -53.62 dBm -75,93 dB -33.62 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.06430 MHz -28.63 dBm -50.95 dB -15.63 dB
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Report No. : FG262904G

LTE Band 26 / 10MHz / 16QAM
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Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 22.32 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz Tx Power 22.06 dBm Tx Bandwidth 10.000 MHz REW 100.000 kHz
Range Low | Range Up RBW Frequency | PowerAbs | PowerRel | ALimit | Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-10.000 MHz -5.038 MHz | 100,000 kHz 813.96071 MHz -32.18 dBm -54.50 dé -19.18 d& -10.000 MHz -5.038 MHz | 100.000 kHz 81152412 MHz -47.98 dBm -70.04 dB -34.98 dB
-5.038 MHz -5.000 MHz | 300.000 Hz 813.99813 MHz -54.20 dBm -76.52 dB. -34.20 dB 5,038 MHz 5.000 MHz | 200,000 Hz £13.07563 MHz 74.15 dBm 54.15 dB
5.000 MHz 5.038 MHz | 300.000 Hz 824.03562 MHz 74,17 dBm 96.49 8. 54.17 d& =.000 MHz 5038 MHz | 200000 Hz 89400188 MHz 5475 dBm 3475dp
5.038 MHz 10.000 MHz | 100,000 kHz 827.62272 MHz -47.62 dBm -69.94 di -34.62 dB 5.038 MHz 10.000 MHz | 100.000 kHz 524.03920 MHz -30.36 dBm 217.36 dB
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Spectrum Emission Mask Standard: None
Tx Power 21.33 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
Range Low | Range Up | RBW | Frequency | Powerabs | PowerRel | ALimit
-10.000 MHz -5.038 MHz 100.000 kHz 81392856 MHz -31.31 dBm -52.64 dB -18.31 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.99813 MHz -56.42 dBm -77.75 dB -36.42 db
5.000 MHz 5.038 MHz 300.000 Hz 824,00188 MHz -55.01 dBm -76.34 dB -35.01dB
5.038 MHz 10.000 MHz 100.000 kHz 824.07501 MHz -30.47 dBm -51.80 dB -17.47 dB
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Report No. : FG262904G

LTE Band 26 / 10MHz / 64QAM
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Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 20.91 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz Tx Power 20.90 dBm Tx Bandwidth 10.000 MHz REW 100.000 kHz
Range Low | Range Up RBW Frequency | PowerAbs | PowerRel | ALimit | Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-10.000 MHz -5.038 MHz | 100,000 kHz 813.96071 MHz -33.33 dBm -S4.24 dB -20.33 d8 -10.000 MHz -5.038 MHz | 100.000 kHz 81157428 MHz -47.71 dBm -68.61 dB -34.71dB
-5.038 MHz -5.000 MHz | 300.000 Hz 813.99813 MHz 57,31 dBm -78.22 dB. -37.31dB 5,038 MHz 5.000 MHz | 200,000 Hz 813.96812 MHz 74.26 dBm 54.26 dB
5.000 MHz 5.038 MHz | 300,000 Hz 824.00563 MHz 74,10 dBm 95.01 d8 -54.10 & =.000 MHz 5038 MHz | 200000 Hz 89400188 MHz 57.60 dBm 3760 dB
5.038 MHz 10.000 MHz | 100,000 kHz 828.17292 MHz -48.05 dBm -68.96 dB -35.05 dB 5.038 MHz 10.000 MHz | 100.000 kHz 524.03920 MHz -33.30 dBm 20.30 dB
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Tx Power 20.26 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
Range Low | Range Up | RBW | Frequency | Powerabs | PowerRel | ALimit
-10.000 MHz -5.038 MHz 100.000 kHz 81395357 MHz -34.33 dBm -54.59 dB -21.33 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.99813 MHz -59.09 dBm -79.35 dB -39.09 db
5.000 MHz 5.038 MHz 300.000 Hz 824,00188 MHz -57.57 dBm -77.83 dB -37.57 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.11431 MHz -33.55 dBm -53.81dp -20.55 dB
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Tx Power 17.67 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz Tx Power 17.67 dBm Tx Bandwidth 10.000 MHz REW 100.000 kHz
Range Low | Range Up RBW Frequency | PowerAbs | PowerRel | aLimit | Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-10.000 MHz -5.038 MHz | 100.000 kHz 813.96071 MHz -37.28 dBm -54.95d8 -24.28 de -10.000 MHz -5.03B MHz | 100.000 kHz 811.67775 MHz -48.25 dBm -65.92 dB -35.25 dB
-5.038 MHz -5.000 MHz | 300.000 Hz 813.99813 MHz 61,09 dBm -78.76 dB. -41.09 dB 5,038 MHz 5.000 MHz | 200,000 Hz £132.90063 MHz 74.34 dBm 54.34dB
5.000 MHz 5.038 MHz | 300,000 Hz 824.03188 MHz 74,0 dBm 9176 d8 -54.09 d& =.000 MHz 5038 MHz | 200000 Hz 89400188 MHz 61.04 dBm 41.04 d
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Spectrum Emission Mask Standard: None
Tx Power 18.15 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
Range Low | Range Up | RBW | Frequency | Powerabs | PowerRel | ALimit
-10.000 MHz -5.038 MHz 100.000 kHz 81393213 MHz -36.38 dBm -54.53 dB -23.38 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.99813 MHz -61.66 dBm -79.82 dB -41.66 db
5.000 MHz 5.038 MHz 300.000 Hz 824,00188 MHz -60.61 dBm -78.76 dB -4061 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.10717 MHz -35.60 dBm -53.75 dB -22.60 dB
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pectrum Emission Mask Standard: None [Spectrum Emission Mask Standard: None
Tx Power 22.61 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz Tx Power 22.53 dBm Tx Bandwidth 15.000 MHz REW 100.000 kHz
Range Low | Range Up RBW Frequency | PowerAbs | PowerRel | ALimit | Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-15.000 MHz -7.538 MHz | 100,000 kHz 813.04375 MHz -32.75 dBm -55.35dk -19.75 d8 -15.000 MHz -7.538 MHz | 100.000 kHz 81279732 MHz -47.03 dBm -69.56 dB -34.03 dB
-7.538 MHz 7500 MHz | 300000 Hz | 813.99732 MHz 54,41 dBm -77.01 db -34.41 dB -7.538 MHz 7500 MHz | 300000 Hz | 81399106 MHz 74.35 dBm 96,88 dB 54,35 dB
7,500 MHz 7.538 MHz | 300.000 Hz 829.01875 MHz 74,13 dBm 96.73d8 54.13 de 7,500 MHz 7538 MHz | 300,000 Hz 520.01875 MHz 54,64 dBm 77.17 dB 3464 dB
7.538 MHz 15.000 MHz | 100,000 kHz 830.20268 MHz -45.82 dBm -68.42 di -32.82 dB 7.538 MHz 15.000 MHz | 100.000 kHz 520.08830 MHz 32.25 dBm 54.78 dB 19.25 dB
S—
i ] b ; =
L J
Date 22 D 22:34:34
Lowest Band Edge / Full RB
pectrum nv?
Ref Level 23.00 dém Offset 10.70 dB Mode Sweep
SGL Count 100/100
@ 1Rm AvgPwr
20 dBimri-gheek +
P<200
10de
0 {‘ = l
-10 B J l
-20 dB j
-30 dém
N e
Lo T,
-40 dém P Mo,
[
—
-60 dBm
-70 dém
CF 821.5 MHz 5601 pts Span 30.0 MHz
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Tx Power 22.16 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz
Range Low | Range Up | RBW | Frequency | Powerabs | PowerRel | ALimit
-15.000 MHz -7.538 MHz 100.000 kHz 81395982 MHz -32.57 dBm -54.73 dB -19.57 dB
-7.538 MHz -7.500 MHz 300.000 Hz 813.99732 MHz -58.04 dBm -80.20 dB -38.04 db
7.500 MHz 7.538 MHz 300.000 Hz 820.00804 MHz 56,06 dBm -78.22 dB -36.06 dB
7.538 MHz 15.000 MHz 100.000 kHz 820.34018 MHz -30.65 dBm -52.82 dB -17.65 dB
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pectrum Emission Mask Standard: None [Spectrum Emission Mask Standard: None
Tx Power 21.54 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz Tx Power 21.72 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz
Range Low | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit | Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-15.000 MHz -7.538 MHz | 100,000 kHz 813.04375 MHz -34.10 dBm -55.64 dé -21.10 d& -15.000 MHz -7.538 MHz | 100.000 kHz 81274375 MHz -47.64 dBm -69.36 dB -34.64 dB
-7.538 MHz 7500 MHz | 300000 Hz | 813.99732 MHz -54,66 dBm -76.19 di -34.66 dB -7.538 MHz 7500 MHz | 300000 Hz | 81390106 MHz 7424 dBm 95,97 dB 54,24 dB
7.500 MHz 7536 MHz | 300.000 Hz 82902946 MHz -74.24 dBm -95.77 da -54.24 dB 7.500 MHz 7.538 MHz | 300,000 Hz 52000268 MHz 54,28 dBm -76.01 dB -34.28 dB
7.538 MHz 15.000 MHz | 100,000 kHz 830.19732 MHz -46.69 dBm -68.22 dB -33.69 dB 7.538 MHz 15.000 MHz | 100.000 kHz 520.08304 MHz -32.68 dBm S4.41 dB 19.68 dB
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Tx Power 21.20 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz
Range Low | Range Up | RBW | Frequency | Powerabs | PowerRel | ALimit
-15.000 MHz -7.538 MHz 100.000 kHz 81386330 MHz -35.40 dBm -56.60 dB -22.40 dB
-7.538 MHz -7.500 MHz | 300.000 Hz 813.98125 MHz -60.25 dBm -81.44 dB -40.25 dB
7.500 MHz 7.538 MHz 300.000 Hz 829,00268 MHz -58.44 dBm -79.64 dB -38.44 db
7.538 MHz 15.000 MHz 100.000 kHz 820.13661 MHz -33.41 dBm -54.61 dB -20.41 dB
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Report No. : FG262904G
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-70 dBi =70 dBm-
CF 821.5 MHz 5601 pts Span 30.0 MHz CF 821.5 MHz 5601 pts Span 30.0 MHz
pectrum Emission Mask Standard: None [Spectrum Emission Mask Standard: None
Tx Power 20.63 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz Tx Power 20.41 dBm Tx Bandwidth 15.000 MHz REW 100.000 kHz
Range Low | Range Up RBW Frequency | PowerAbs | PowerRel | ALimit | Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-15.000 MHz -7.538 MHz | 100,000 kHz 813.05982 MHz -34.26 dBm -54.89 dé -21.26 d8 -15.000 MHz -7.538 MHz | 100.000 kHz 810.71339 MHz -47.79 dBm -68.20 dB -34.79 dB
-7.538 MHz 7500 MHz | 300000 Hz | 813.99732 MHz -55.77 dBm -76.40 di -35.77 dB -7.538 MHz 7500 MHz | 300000 Hz | 81398661 MHz 74.34 dBm 94.74 dB 54,34 dB
7.500 MHz 7536 MHz | 300.000 Hz 829.00268 MHz -74.17 dBm -54.80 d8 -54.17 dB 7.500 MHz 7.538 MHz | 300,000 Hz 52000268 MHz 55,31 dBm 76.22 dB 358108
7.538 MHz 15.000 MHz | 100,000 kHz 830.19732 MHz -46.57 dBm -67.21 dB -33.57 dB 7.538 MHz 15.000 MHz | 100.000 kHz 520.05080 MHz 33.76 dBm 54.17 dB 20.76 dB
S—
it ] b ; =
L J
Date 22 r
Lowest Band Edge / Full RB
pectrum nv?
Ref Level 23.00 dém Offset 10.70 dB Mode Sweep
SGL Count 100/100
@ 1Rm AvgPwr
20 dBimri-gheek +
p<200
10de
0d r w \
-10 B r T
-20 de: J ‘L
-30 dém ‘l{“ 1‘&
-40 dém — e T
2l *MNW’
-60 dBm
-70 dém
CF 821.5 MHz 5601 pts Span 30.0 MHz
ISpectrum Emission Mask Standard: None
Tx Power 20.16 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz
Range Low | Range Up | RBW | Frequency | Powerabs | PowerRel | ALimit
-15.000 MHz -7.538 MHz 100.000 kHz 81393304 MHz -37.60 dBm -57.76 d& -24.60 dB
-7.538 MHz -7.500 MHz | 300.000 Hz 813.99732 MHz -62.67 dBm -82.84 dB -42.67 dB
7.500 MHz 7.538 MHz 300.000 Hz 829,00268 MHz -60.63 dBm -80,79 dB -40.63 dB
7.538 MHz 15.000 MHz 100.000 kHz 820.06696 MHz -35.92 dBm -56.08 dB -22.92 dB
w 1
J1 J L
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262904G

LTE Band 26 / 15MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

" o
ectrum @) [spectrum | E
Ref Level 23.00 dBm  Offset 10.70 dB Mode Sweep Ref Level 23.00 dém  Offset 10.70 d Mode Sweep
SGL Count 100/100 SGL Count 100/100
® 1Rm AvgPwr @ 18m AvgPwr
20 dBiwit-Gheck ] 20 dBimeh-Ghesk -
P< 200 p<200
|
10 dBm ’n\ 10 dam /r‘
0 der 0 dém T
I I
-10 dBm ﬁ m -10 dBr JJ ‘H
-20 dam ‘| -20 dBrm m
-30 dBm Ar -30 dem J‘
-40 dBm 40 dBm ] I
- \V\_m s - —— A " A W, .
-60 dBm 60 dBr
-70 dBm -70 dem
CF 821.5 MHz 5601 pts Span 30.0 MHz CF 821.5 MHz 5601 pts Span 30.0 MHz
pectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 17.35dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz Tx Power 17.54 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz
Range low | Rangeup | RBW Frequency | PowerAbs | PowerRel | ALimit | Rangelow | RangeuUp | RBW | Frequency | PowerAbs | PowerRel | aALlimit |
-15.000 MHz -7.538 MHz | 100.000 kHz 813.93839 MHz -35.60 dém -52.594 dé -22.50 dé -15.000 MHz -7.538 MHz |_100.000 kHz 61281339 MHz -47.90 dBm -65.44 dB. -34.90 db
-7.538 MHz -7.500 MHz | 300.000 Hz 813.99732 MHz -59.32 dBm -76.67 dB -39.32 dB -7.538 MHz -7.500 MHz | 300,000 Hz 513.99186 MHz -74.48 dBm -52.02 db -54.48 dB
7.500 MHz 7.538 MHz | 300.000 Hz 829.00804 MHz -74.29 dBm -91.64 d& -54.29 dB 7.500 MHz 7.538 MHz | 300,000 Hz 829.00268 MHz -59.82 dBm -77.36 dB -39.82 dB
7.538 MHz 15.000 MHz | 100.000 kHz §34.78839 MHz -46.95 dBm -64.29 dB. -33.95 dB 7.538 MHz 15.000 MHz | 100.000 kHz 820.04018 MH2 -36.10 dBm &4 dB 23.10 dB
S—
1 J ) o L ] (]
Lowest Band Edge / Full RB
pectrum nvn
Ref Level 23.00 dém Offset 10.70 dB Mode Sweep
SGL Count 100/100
@ 1Rm AvgPwr
20 dBimri-gheek +
p<200
10de
0 ——
r-Im e i 1[
-10 B ’ \
-20 de: l L
-30 dém ﬂ “’
-40 dBém s
P ' o
-60 dBm
-70 dém
CF 821.5 MHz 5601 pts Span 30.0 MHz
ISpectrum Emission Mask Standard: None
Tx Power 18.03 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz
Range Low | Range Up | RBW | Frequency | Powerabs | PowerRel | ALimit
-15.000 MHz -7.538 MHz 100.000 kHz 81390625 MHz -39.53 dBm -57.56 dB -26.53 dB
-7.538 MHz -7.500 MHz | 300.000 Hz 813.99732 MHz -65.29 dBm -83.32 dp -45.29 dB
7.500 MHz 7.538 MHz 300.000 Hz 829,00268 MHz -64.,00 dBm -82,03 dB -44.00 dB
7.538 MHz 15.000 MHz 100.000 kHz 820.06696 MHz -37.28 dBm -55.31dB -24.28 dB
- 1
J1 J e
Date:
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262904G

Emission masks — Out of band emissions

LTE Band 26 / 1.4AMHz

FAX . 886-3-328-4978

Lowest Channel / QPSK Middle Channel / QPSK
pectru . pectrul L
Ref Level 0.00 dBm  Offset 10,70 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 10,70 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 avgpwr
PARS Limit fheck PARS
INE_ABS PABS 10 diRE_BPURIOUS LINE_ABS PABE
| SPURIOUS_LINE_ABS_
20 dBm
-30 dBm
-40 dBm
v i e e . - ey W CLP R R
-50 dBm
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 34005 pts Stop 0.0 GHz | || Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 797.06126 MHz -57.86 dBm -44.86 dB 30.000 MHz 806.500 MHz 100.000 kHz 616.67154 MHz -58.03 dBm -45.03 dB
836,500 MHz 1.000 GHz 100.000 kHz 855.66079 MHz -57.26 dBm -44,28 dB 836,500 MHz 1.000 GHz 100.000 kHz 845.36544 MHz -57.33 dBm -44,33 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.62853 GHz -46.04 dBm -33.04 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.63759 GHz -46.26 dBm -33.26 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94626 GHz -42.22 dBm -29.22 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94726 GHz -42.17 dBm -20.17 d&
7.000 GHz 9,000 GHz 1.000 MHz 7.36916 GHz -43.70 dBm -30.70 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.36716 GHz -43.63 dBm -30.63 d&
— _— — _—
{ L J q v { L J L wa
Highest Channel / QPSK
pectrum mr?
Ref Level 0.00 dBm  Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine $PURIOUS |INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE
-20 dBém
-30 dém
-40 dBém
N I u ptlaads
-50 dBm
-70 dB
-80 dB
-90 dBs
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 802.49642 MHz -58.00 dBm -45.00 dB
836,500 MHz 1,000 GHz 100.000 kHz 92209033 MHz -57.72 dém -44.72 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.49488 GHz -46.87 dBm -33.87 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.91476 GHz -42.33 dBm -29.33 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.37366 GHz -43.61 dBm -30.61 dB
i
JU J (] b
Date: 21
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262904G

LTE Band 26 / 3MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spe F|[ see T
Ref Level 0.00 dBm  Offset 10,70 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 10,70 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgpwr
Limit Tmrk Paks Limit ¢heck
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS
-10 A -10 e
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm 20 dBm
-30 dBm -30 dBm
-40 dBm
‘ I b M ) S T B e e
-50 dBm
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 34005 pts Stop 0.0 GHz | || Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 806.500 MHz 100.000 kHz 634.20057 MHz -57.97 dBm -44.97 dB 30.000 MHz 806.500 MHz 100.000 kHz 7684.63804 MHz -57.98 dBm -44.98 dB
836,500 MHz 1.000 GHz 100.000 kHz 972.75000 MHz -57.42 dBm -44,42 dB 836,500 MHz 1.000 GHz 100.000 kHz 962.94400 MHz -57.72 dBm -44.72 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.62853 GHz -46.72 dBm -33.72 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.63609 GHz -45.70 dBm -33.70 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95126 GHz -42.14 dBm -29.14 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93676 GHz -42.15 dBm -20.15 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.37166 GHz -43,48 dBm -30.48 db 7.000 GHz 9,000 GHz 1.000 MHz 7.37366 GHz -43 .42 dBm -30.42 d&
_— _—
{ ) J q v { )t J L ) e
Date: 2 8
Highest Channel / QPSK
ot | 2
Ref Level 0.00 dBm  Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine $PURIOUS |INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dém
-40 dBém
e _
-50 dBm .
it
-70 dB
-80 dB
-90 dBs
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 631.48299 MHz -57.93 dBm -44.93 dB
836,500 MHz 1,000 GHz 100.000 kHz 939,57609 MHz -57.60 dBm -44.60 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.64259 GHz -46.46 dBm -33.46 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91276 GHz -41.89 dBm -28.89 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.37166 GHz -43.67 dBm -30.67 dB
i
J1 J e
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SPORTON LAB.
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Report No. : FG262904G

LTE Band 26 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
Spe F|[ see T
Ref Level 0.00 dBm  Offset 10,70 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 10,70 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgpwr
Limit Tmrk Paks Limit ¢heck
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS
-10 A -10 e
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm 20 dBm
-30 dBm -30 dBm
-40 dBm
Il T = b e N I SRR L VP SRR R
-50 dBm
i
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 34005 pts Stop 0.0 GHz | || Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 803.70963 MHz -57.85 dBm -44.85 dB 30.000 MHz 806.500 MHz 100.000 kHz 803.56404 MHz -57.72 dBm -44.72 dB
836,500 MHz 1.000 GHz 100.000 kHz 960.41192 MHz -57.45 dBm -44,45 dB 836,500 MHz 1.000 GHz 100.000 kHz 983.45390 MHz -57.76 dBm -44.76 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.62909 GHz -46.12 dBm -33.12 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.63409 GHz -45.11 dBm -33.11dB
3.000 GHz 7.000 GHz 1.000 MHz 5.84389 GHz -42.20 dBm -29.20 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94426 GHz -42.26 dBm -20.26 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.36916 GHz -43.64 dBm -30.64 dBb 7.000 GHz 9,000 GHz 1.000 MHz 7.69658 GHz -43.66 dBm -30.66 di&
_— _—
{ ) J q v { )t J L ) e
Highest Channel / QPSK
ot | 2
Ref Level 0.00 dBm  Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine $PURIOUS |INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dém
-40 dBém
| Tt el pamremsreniore]
-50 dBm
-70 dB
-80 dB
-90 dBs
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 625.75666 MHz -57.94 dém -44.94 dB
836,500 MHz 1,000 GHz 100.000 kHz 989,82721 MHz -57.64 dBm -44.64 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.63909 GHz -46.07 dBm -33.07 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.99475 GHz -42.36 dBm -29.36 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.36916 GHz -43.47 dBm -30.47 dB
i
J1 J e
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LTE Band 26 / 10MHz

Middle Channel / QPSK

Spectrum Ec:.'
Ref Level 0.00 dBm  Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ‘L“N k Pabs
ipe BPURIOUS JINE_ABS PAES
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 der
-30 dém
-40 dem
— .
| S, —
-50 dBém
-70 dém
-80 de:
-90 dBs
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 206,500 MHz 100.000 kHz 635.12260 MHz -58.11 dBm -45.11 d8
636,500 MHz 1,000 GHz 100.000 kHz 996,69078 MHz -57.44 dBm -44.44 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.62959 GHz -46.09 dBm -33.09 dB
3.000 GHz 7,000 GHz 1.000 MHz 6.93226 GHz -42.17 dBm -29.17 d8
7.000 GHz 9,000 GHz 1.000 MHz 7.37566 GHz -43.56 dBm -30.56 dB
T s
Date
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LTE Band 26 / 15MHz

Middle Channel / QPSK

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.70 dB

Mode Auto Sweep

(@1 AvgPwr

Limit ‘L“N k Pabs
ine $PURIOUS LINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 der
-30 dem
-40 dem
n ~ paumanautit S P SN NS
-50 dBém
e it
-70 dém
-80 de
-90 dBs
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 206,500 MHz 100.000 kHz 722,91015 MHz -58.00 dBm -45.00 d&
836,500 MHz 1,000 GHz 100.000 kHz 937,20652 MHz -57.61 dBm -44.61 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.48938 GHz -46.91 dBm -33.91 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93276 GHz -42,31 dBm -29.31 dB
7.000 GHz 5.000 GHz 1.000 MHz 7.36666 GHz -43,70 dBm -30.70 dB
aig -

JL
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG262904G

Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result

50 Normal Voltage 0.0004

40 Normal Voltage 0.0105

30 Normal Voltage 0.0221

20(Ref.) Normal Voltage 0.0000

10 Normal Voltage 0.0190

0 Normal Voltage 0.0170
PASS

-10 Normal Voltage 0.0061

-20 Normal Voltage 0.0007

-30 Normal Voltage 0.0160

20 Maximum Voltage 0.0011

20 Normal Voltage 0.0000

20 Battery End Point 0.0037

Note:

1. Normal Voltage = 3.30 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 3.63 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samranas. FCC RADIO TEST REPORT Report No. : FG262904G

Test Conditions LTE Band 26 (QPSK) / Low Channel Limit
Temperature Voltage BW 15MHz Note 2.
(°C) (Volt) Deviation (ppm) Result

50 Normal Voltage 0.0136

40 Normal Voltage 0.0078

30 Normal Voltage 0.0150

20(Ref.) Normal Voltage 0.0000

10 Normal Voltage 0.0066

0 Normal Voltage 0.0000
PASS

-10 Normal Voltage 0.0023

-20 Normal Voltage 0.0096

-30 Normal Voltage 0.0067

20 Maximum Voltage 0.0006

20 Normal Voltage 0.0000

20 Battery End Point 0.0037

Note:
1. Normal Voltage = 3.30 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 3.63 V.

2. The frequency fundamental emissions stay within the authorized frequency block.
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Report No.

: FG262904G

LTE Band 26_824MHz

Peak-to-Average Ratio

Mode

Mod. QPSK

LTE Band 26 / 15MHz

RB Size Full RB

16QAM

64QAM 256QAM

824MHz

4.72

Full RB
5.80

Full RB Full RB

Limit: 13dB
Result

6.43

6.64

PASS

LTE Band 26 / 15MHz / QPSK

LTE Band 26 / 15MHz / 16QAM

824MHz / Full RB

Spectrum 7 Spectrum v
Ref Level 30.00 dém Offset 10.70 d& Ref Level 30.00 dém Offset 10.70 d&
o att 304 AQT Zms @ RBW 20 MHz o att 304 AQT Zms @ RBW 20 MHz
(@153 view (@153 view
-‘.\‘-v.
0. T
0.0 “r 0.0
| 3
1 Y
E | 1E- )
{ 1
T ;
i I
4 |
E 1 1E- |
CF 824.0 MHz lean Pwr + 20.00 dB CF 824.0 MHz lean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000 Complementary Cumulative Distribution Function Samples: 130000
Mean Peak Crest | 100 | 106 | 049% | 0.01% | Mean | Peak | crest | 100 | 106 | 049% | 0.01% |
Trace 1 [ 2138 dgm | 26.71 dém .33 0B 2.45 d8 .29 dB. 472 dB .07 6B Trace 1 [ 20.82 dem | 26.05 dem 6.13 6B 3.04 d8 5.04 dB 5,80 dB. 6.06 0B
— —
AR Wiy e

824MHz / Full RB

LTE Band 26 / 15MHz / 256QAM

Spe - Spec oo
Ref el 30.00 dém Offset 10.70 dg Ref L el 30.00 d&m Offset 10.70 dB
o att 304 AQT Zms @ RBW 20 MHz o att 304 AQT Zms @ RBW 20 MHz
(@153 view (@153 view
i T
s T
o, + o, +
0.0 0.0
1E4 - 1E4
i N
! |
\
\ \
i Y
y i
y
, \ , ‘
1E- : 1E- :
CF 824.0 MHz lean Pwr + 20.00 dB CF 824.0 MHz lean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000 Complementary Cumulative Distribution Function Samples: 130000
Mean Peak Crest | 100 | 106 | 049% | 0.01% | Mean | Peak | crest | 100 | 106 | 049% | 0.01% |
Trace 1 [ 10.87 dem | 26.00 dem 7.03 6B 3.10 da 530 dB 6.43 dB 6.81 0B Trace 1 [ 17.00 dem | 25.68 deém 7.70 6B 3.10 da 533 dB 6.64 0B 7.45 0B
— —
AR Wiy e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262904G

26dB Bandwidth

LTE Band 26 : 26dB BW(MHz)

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
824MHz 1.38 1.35 3.02 3.04 4.87 4.85 9.83 9.93 | 1451 | 1454 - -
Mode LTE Band 26 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
824MHz 1.30 1.34 3.09 3.05 5.02 5.00 9.75 10.11 | 14.72 | 14.72 - -

Page Number : A3-2 of 15
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Report No. : FG262904G

LTE Band 26

824MHz / 1.4MHz / QPSK

824MHz / 1.4AMHz / 16QAM

L I ]

L U ]

o o
Ref Level 30.00 cbm  Offset 10,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.70 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.82 dBm) ™M1[1] 15.24 dBm)
624.19300 MHz 823.68670 MHZ,
20 20
- _ ¥ ndB_ 26.00 dB ndB 26.00 dB
- P i AT st RCEARY 1.376200000 MHz 104 P A R A s Uy 1.351000000 MHz
/ Qfactor 598.9 / Q factor 609.7
od . od y C
Ti N
-10 df -10 d A
/ / N
204 - -
F \
S dgm N s e
40 df -40 di
50 df 50 d
-6 df -60 di
CF 824.0 MHz 1001 pts Span 2.8 MHz CF 824.0 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 824.193 MHz 15.82 dam nd8 down 1.5762 MHz ML 23,6867 MHz 15.24 dam nd8 down 1,351 WHz
T 1 8233081 MHz -10.05 dBm nd8 26.00 dB TL L 823.3175 MHz -10.81 dbm n 26.00 dB
T2 1 824.6853 MHz -10.05 dém Q factor 598.9 T2 1 824.66B5 MHz -10.91 dém Q factor 609.7

824MHz / 3MHz / QPSK

824MHz / 3MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 dém  Offset 10,70 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 100 kHz
o Att 0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 1007100
(@ 1P% Max [0 10k Mar
Gy 16.06 dbm| Gy 16.15 dbm
- o E\')').!|?flr\lé‘a\1\“|; - e 824 :t‘.;:\é:u;
~vm S o o ” b — -
- it i - e N 3.021000000 MHz o o it s ra A e 3.039000000 MHZ]
T Q factor \ 272.3) 7 Q factor A 271.3
/ \ \
ad ; 0d : .
I}’ T4
10 d L ¥ 10 di 3 “u\
1S |- - |
20 d — > 20 d =
~. / -
~ A —~
~ . s
3 i {30
40 df 40 di
50 -50 df
od 60 d
CF 82+.0 MHz 1001 pts Span 6.0 MHz GF 824.0 MHz 1001 pts Spon 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 822.7173 Mhz 15.95 dem N down 3.021 Mz ML 24,3506 MHz 15.15 dBm N down 3,029 MHz
T1 1 822.4835 MHz -9.25 dBm nds 26.00 d8 T1 1 822.4895 MHz -9.96 dBm nds 26.00 da
T2 1 825.5045 MHz -9.33 dam Q factor 272.3 T2 1 525.5265 MHz -10.16 dBm Q factor 271.3
L it ] - L it ] -

824MHz / 5SMHz / QPSK

824MHz / 5MHz / 16QAM

L 1 ) ]

L I ]

Spectrum pectrum
Ref Level 30.00 dém  Offset 10,70 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.09 dBm| ™Il 14.90 dBm)
826.11800 MHz 824.66900 Mz
= ndB 26.00 dB « ; ndB 26.00 dB
04 VY A Vi S 4.865000000 MHz 104 LT A e ‘F"aﬂwm' P, 4.845000000 MHZ]
T Q factor 169.9 ] Q factor 1 170.2
0 di 0 ]
v o
BUE! 3 -10d 7
/ i A
= e =
o~ v R
-40d -40 d
50 df -50 di
60 d -60 db
CF 824.0 MHz 1001 pts Span 10.0 MHz CF 824.0 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 826.118 MHz 16.09 dBm ndB down 4.685 MHz ML 624,660 MHz 14.98 dBm ndB down 4,545 MHz
T1 1 821.542 MHz -9.84 dBm nds 26.00 d8 T1 1 821.572 MHzZ -10.94 dBm nds 26.00 da
T2 1 826.408 MHz -9.95 dBm Q factor 165.8 T2 1 26,416 MHz -10.83 dém Q factor 170.2

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262904G

LTE Band 26

824MHz / 10MHz / QPSK

824MHz / 10MHz / 16QAM

Ref Level 30.00 dém

Offset 10,70 d& & RBW 300 kHz

Ref Level 20,00 dém

Offset 10.70 dB & RBW 300 kHz

o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.67 dBm) ™M1[1] 15.99 dBm)
" 824.7990 MHz 826.2180 MHz
20 1 20 ML
— X e 26.00 dB nd, 26.00 dB
0u fad hatabihan B 9.830000000 MHz 04 h A Ve TARVARVEN 9.930000000 MHZ]
1 Q factor 83.9 ] Q factor \ 83.2
od ] ]
i L€
10 df —
/ \
gl B ’ =
et e Y L
30 >
40 df -40 di
50 d -50 di
&nd 60 d
CF 824.0 MHz 1001 pts Span 20.0 MHz CF 824.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 824.799 MHz 16.67 dam nd8 down 9.83 MHz ML 26.218 MHz 15.99 dam nd8 down 9,93 MHZ
TL 1 819.145 MHz -6.92 dBm nd8 26.00 dB T1 L B16.545 MHz -9.66 dBm nd8 26.00 dB
T2 1 828.975 MHz -9.41 dBm Q factor 83.9 T2 1 B2B.B7S MHz -10.01 d8m Q factor 83.2
L I 4 [S JL 4 -

824MHz / 15MHz / QPSK

824MHz / 15MHz / 16QAM

ctrum s pectrum &
Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.92 dBm| ™Il 14.59 dBm)
817.7360 MHz 827.9860 MHz
= nd 26.00 dB @ nde ) 26.00 dB
0 Moo, fnl i Bt 14.505000000 MHz oa NS (PRI -y A 14.535000000 MHz
’l Q factor 56.4) ; Q factor Al 572.0
od od L
] . | \
-10 df v 10 d - “
) \ P
; \ \
z0d ———w - 20d L l
N e - . S SatP P [ VAV
-30 4 L -30
y e
- 7
“and La0 di
50 d -50 di
-60 d 60 d
CF 824.0 MHz 1001 pts Span 30.0 MHz CF 824.0 MHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 817.736 MHz 14.92 dBm ndB down 14.505 MHz ML 627.566 MHz 14.59 dBm ndB down 14,535 MHz
T fy 816.807 MHz -11.15 dam nds 26.00 dB T L £16.927 MHz -12.04 dam nds 26.00 d8&
T2 1 831.313 MHz -11.01 dam  factor 56.4 T2 1 B31.463 MHz -11.38 dBm  factor 57.0
L L J - L JL J [

TEL : 886-3-327-

3456

FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG262904G

LTE Band 26

tm lm
v v
Ref Level 30.00 GBm  Offset 10,70 db & RBW 30 kHz RefLevel 20,00 dBm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.14 dBm| ™Il 15.56 dBm|
823.94190 MHz 829.08290 MHz
20 20
i3 ndB 26.00 dB x 26.00 dB
e e AN ST N 1.295100000 MHz 04 P 3.086000000 MHz
i Q factor 636.2 7 Q factor \ 266.6
od i 3 od 7 T
Vi \s y i§
04 T -10 5 t
r A h / \
20 20 di St — <
/ R - - ) G pe—
- |
a0 -30
- N
S WA VAV AN
Lo Y
i o
50 d -50 di
-60 d 60 d
CF 824.0 MHz 1001 pts Span 2.8 MHz CF 824.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 823.9413 MHz 14.14 dBm ndB_down 1.2951 MHz ML £23.0820 MHz 15.56 dBm ndB_down 3.0869 MHZ
TL 1 823.3455 MHz -11.69 dém ndd 26.00 dB T1 L £22.4356 MHz -10.21 dém ndd 26.00 dB
T2 1 824.6406 MHz -11.81 dam qQ factor 536.2 T2 1 8255225 MHz -10.26 dam qQ factor 266.6
L JL J o L JL J [
ctrum t“‘? pectrum l"%‘
Ref Level 30.00 GBm  Offset 10,70 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 10,70 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il .57 aBm ™Il 14,80 dBm)
9000 MHzZ 825.7180 MHz
= ndB 26.00 dB @ 26.00 dB
w0 . ! A B e 5.015000000 MHz 104 oA P P B 9.750000000 MHz
7 qfactor | 164.2 Q factor 84.7
{ [
od 1 od ]
r I
10 d I,” 10 d 3
/ f C\
20 d a 20 di L
/ e
A e t
X / & N
- - 30
0 o ES vy =
40 df -40 di
50 d -50 di
-60 d 60 d
CF 824.0 MHz 1001 pts Span 10.0 MHz CF 824.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 823.55 MHz 13.97 dém ndB down 5.015 MHz ML 1 625,718 MHz 14.80 dBm ndB down 9,75 MHz
T1 1 821.522 MHz -11.85 dam nds 26.00 dB T1 L 19,085 MHz -10.81 dam nds 26.00 d8&
T2 1 826.537 MHz -11.52 dém  factor 164.2 T2 1 26535 MHz -11.95 dém  factor 84.7
L L J - L JL J [
3 1 E 12136 ste: 24 161
Spectrum t“‘?
Ref Level 30.00 GBm  Offset 10,70 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT
SGL Count 100/100
(@ 17k Max
13.71 dBm|
827.0270 MHz
= 26.00 dB
adn cupn 14.715000000 MHz
wod % 56.2
od
BUE!
20 d
pasy Ve LA e Y YN
=
50 df
60 d
CF 824.0 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result
ML 1 827.027 MHz 13.71 dBm ndB down 14.715 MHz
T1 1 816.537 MHz -12,59 dam nds 26.00 dB
T2 1 831.313 MHz -12.39 dém  factor 56.2
L L J g

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG262904G

LTE Band 26

tm lm
v v
Ref Level 30.00 dém  Offset 10,70 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 11.97 dBm| ™Il 13.73 dBm|
824.08110 MHz 828.29270 MHz
20 20 ~
W1 ndB 26.00 dB FT ndB 26.00 dB
. LT i 1.337100000 MHz . e NEPAY e BV 2.045000000 MHz
n ~ A htone P 10 y g™ o0
f \
0 df I" 0 :
/ \ o
04 = \ -10
™ s
20 d > 20 d v
P /
a0 -30
- A
e A " e L™,
PNt Lot ey v s
50 d -50 di
&nd 60 d
CF 824.0 MHz 1001 pts Span 2.8 MHz CF 824.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 824.0811 MHz 11.97 dBm nd@ down 1.3371 MHz M1 823.2927 MHz 13.73 dBm ndB down 2,045 MHz
TL 1 823.3259 MHz -14.07 dém ndd 26.00 dB T1 L 822.4715 MHz -12.40 dém ndd 26.00 dB
T2 1 824.6629 MHz -14.15 dam qQ factor 516.3 T2 1 8255168 MHz -12.23 dam qQ factor 270.4
L JL J o L JL J [
ctrum t"? pectrum l"%‘
Ref Level 30.00 dém  Offset 10,70 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 11.61 dBm| ™Il 12.14 dBm|
823.54000 MHz 820.7030 MHz
= it ndB 26.00 dB @ 1 26.00 dB
. ¥ Bu . 4.995000000 MHz . X - 10.110000000 MHz
o ’r‘ AT AT Ytcedy 164.9 n 7 81.2
od J od
04 s -od v
b X
20 d L 20 d -
/ \ / \
-30 S .
o b A
50 d -50 di
-60 d 60 d
CF 824.0 MHz 1001 pts Span 10.0 MHz CF 824.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 823.54 MHz 11.61 dBm ndB down 4.955 MHz ML 1 £20.703 MHz 12.14 dBm ndB down 10,11 MHz
T1 1 821.493 MHz -14.51 d8m nds 26.00 d8 T1 1 £19.005 MHzZ -13.71 dém nds 26.00 d8
T2 1 826.488 MHz -14.15 dém  factor 164.9 T2 1 £29.115 MHz -13.87 dém  factor 81.2
L L J - L JL J [
Spectrum t"?
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT
SGL Count 100/100
(@ 17k Max
™Il 11.99 dBm|
830.5030 MHz
= ndB W 26.00 dB
04 Bui . 14.715000000 MHz
Sl TN A P R 56.4
0 di |\
BUE! \
20 d
) — —_
up'f Ty —
4
."‘P
504
60 d
CF 824.0 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result
ML 1 830.503 MHz 11.99 dém ndB down 14.715 MHz
T1 1 816.537 MHz -13.84 dBm nds 26.00 d8
T2 1 831.253 MHz -14.04 dBm  factor 56.4
L L J g

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A3-6 of 15




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262904G

Occupied Bandwidth

LTE Band 26 : 99%0OBW(MHz)

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
824MHz 1.09 1.10 2.73 2.72 4.52 4.52 9.07 9.11 | 13.49 | 1343 - -
Mode LTE Band 26 : 99%0OBW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
824MHz 1.10 1.09 2.73 2.73 4.53 4.49 9.05 9.05 | 13.46 | 13.49 - -

Page Number : A3-7 of 15



ssamonias. FCC RADIO TEST REPORT Report No. : FG262904G

LTE Band 26
824MHz / 1.4MHz / QPSK 824MHz / 1.4MHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 10,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.70 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.41 dBm) ™M1[1] 14.04 dBm)
0 824.38880 MHz - 824.28810 MHz
| Occ by 1.088111888 MHz 1.096503497 MHz
D M e el P! P,
104 i el Tl 104 A
od 1 r 0 d /’n N
10 df AN ~ -10 o Y
/ e \
20 d 20 d >
A I - -
heramy £ \ oL \yorm
40 df 40 de
50 d 50 d
-60 d 60 d
CF 824.0 MHz 1001 pts Span 2.8 MHz CF 824.0 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 824.3888 MHz 15.41 dam ML L 24,7881 MHz 14,84 dam
TL 1 823.45734 MHz 9.67 dBm Oce Bw 1.088111688 MHz TL L 823.45175 MHz 6.56 dBm Oce Bw 1.096503497 MHz
T2 1 824.54545 MHz 8.95 dam T2 1 824.54825 MHz 7.49 dam

\ ) J [

824MHz / 3MHz / QPSK 824MHz / 3MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
19.12 dBm) ™M1[1] 16.18 dBm)
78520 MHz - 822.77120 MHZ,
T~ 56733 MHz 2.721278721 MHZ
VA E e Az
3 104
\ ) / \
\ o i
\ I
- -10 o
-y -
- 20d —= =
A =
e - B ~
40 df 40 de
50 d S0 d
-6 df -60 di
CF 824.0 MHz 1001 pts Span 6.0 MHz CF 824.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 824.7852 MHz 19.12 dam ML L 22,7712 MHz 16.18 dam
T 1 822.63936 MHz 9.84 dBm Oce Bw 2.733266733 MHz TL L 822.63936 MHz 10.19 dBm Oce Bw 2.721278721 MHz
T2 1 825.37263 MHz 10.59 dam T2 1 825.36064 MHz 9.42 dom
L I ) - L I ] b

824MHz / 5SMHz / QPSK 824MHz / 5MHz / 16QAM

pectrum
Ref Level 30.00 dém  Offset 10,70 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il .30 dBm) ™Il 19.12 dBm)
825.79800 MHz 828.27100 MHz
20 M1 20
" ) OccBe X 4.515484515 MHz ) Oce Bw 4.515484515 MHz]
R RO SR apu i R T
10d ] i 104d
o ! A a [ \
o T 0 5 3
/ \ /
10 df -10 o
j \ / N
20d = S Wi 20 d 2
A, A iy I -
ATl 1 M
0'de: 30
40 df 40 d
50 df 50 di
-60 df -60 o
CF 824.0 MHz 1001 pts Span 10.0 MHz CF 824.0 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 825.798 MHz 16.30 dBm ML 623,271 MHz 14.12 dBm
T1 1 821.74226 MHz 10.66 dBm oce Bw 4.515484515 MHz T1 1 B821.74226 MHz 9.51 dBm oce Bw 4.515484515 MHZ
T2 1 826.25774 MHz 9.48 dbm T2 1 826.25774 MHz 10.04 dBm
L I ) - L I ) L

TEL : 886-3-327-3456 Page Number 1 A3-8 of 15
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262904G

LTE Band 26

824MHz / 10MHz / QPSK

824MHz / 10MHz / 16QAM

[= (=
v v
Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 56 dBm)| 16.29 dBm)
- M1 820.6030 MHz - 825.0190 MHz
X -  OgcBw . 9.070920071 MHz o r 9.110889111 MHZ
Y e T e | A P v [y
10d 104
/ \ ] 1
d ! \ P |
! ] ¥ ! f |
10 d \_ -10 di - |
- \ ~
g 1 \ __1-
Puteel - Y S
a0 Shavat —
40 df -40 di
50 df 50 d
-6 df -60 di
CF 824.0 MHz 1001 pts Span 20.0 MHz CF 824.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 820.803 MHz 17.56 dam ML B25.019 MHz 16.29 dam
T1 1 919.4245 MHz 9.60 dBm Oce Bw 9.070925071 MHz T1 L £19.4445 MHz 10.94 dBm Oce Bw 9.110869111 MHz
T2 1 828.4955 MHz 10.40 dam T2 1 B2B.5554 MHz 11.28 dam
L I 4 [S JL -

824MHz / 15MHz / QPSK

824MHz / 15MHz / 16QAM

rum | [ ectrum ) =
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 300 kHz
o Att 30dE SWT  12.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™l 14.49 dBm| ™l 14.00 dBm)
0 . 829.8140 MHz - 818.0360 MHz
- o ! 13.4865159487 MHz T Occ B 13.426573427 MHz
e S L ) P W LA ! P e —~ I2
104 w ey, i : 104 ! = LTSN Bt
/ | / )
od od L
\
| \ ) | \
10 df T 0 N
. r \ / \
20 20 d >
e . At N7 W |
-aiy -30 4
o A
“and 240 di
50 d -50 di
-60 d 60 d
CF 824.0 MHz 1001 pts Span 30.0 MHz CF 824.0 MHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 820.814 MHz 14,43 dBm ML E16.036 MHz 14.00 dBm
T1 1 817.2867 MHz 10.33 dém Oce Bw 13.486513487 MHz T1 1 817.3167 MHz 8.45 dBm oce Bw 13.426573427 MHz
T2 1 830.7732 MHz 9.38 dbm T2 1 B30.7433 MHz 9.30 dBm
L L J - L JL [

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG262904G

LTE Band 26

824MHz / 1.4AMHz / 64QAM

824MHz / 3MHz / 64QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 10,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.72 dBm) ™M1[1] 14.93 dBm)
- 623.78460 MHz - 62335860 MHZ,
‘ Bre 1.096503497 MHz 2.727272727 MHz|
Ry . e, -~ T
104 AP o el ] 104
7
o di 3 0di ;
-10 df S -10 d
\\
204 y
/ N "
-30 o e
S T W plte BRI
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 824.0 MHz 1001 pts Span 2.8 MHz CF 824.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 823.7845 MHz 13.72 dam ML L 523.3566 MHz 14,93 dam
T1 1 92344895 MHz 4.93 dBm Oce Bw 1.096503497 MHz T1 L 822.62737 MHz 8.61 dBm Oce Bw 2.727272727 MHz
T2 1 824.54545 MHz 7.34 dam T2 1 82535465 MHz 8.59 dam
L I 4 [S JL 4 -

824MHz / 5MHz / 64QAM

824MHz / 10MHz / 64QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 12.73 dBm) ™M1[1] 15.57 dBm)
- 821.95200 MHz - - 826.1380 MHz
W Occ B 4.525474525 MHz Oog Bre 050049051 MHz,
7 " o | T r1 A
10 d ettt ¥ 10 4 L
d | d /[
o ] '
] T
] ~ / \
-1 d - - -10 di 7
/ N /
204 20d -
S [ o T et VAT VA AN i ~
30 20 =
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 824.0 MHz 1001 pts Span 10.0 MHz CF 824.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 821,952 MHz 12.73 dam ML 26.138 MHz 15.57 dam
T1 1 821.73227 MHz 5.99 dm Oce Bw 4.525474525 MHz T1 L £19.4545 MHz 8.70 dBm Oce Bw 9.050949051 MHz
T2 1 826.25774 MHz 8.67 dam T2 1 B2B.5155 MHz 8.54 dam
L J J L] L Jjd ] ) we

824MHz / 15MHz / 64QAM

N/A

Ref Level 30.00 dém  Offset 10,70 dBé & RBW 300 kHz
lo Att 0ds SWT  12.6ps @ VBW 1 MHz
SEGL Count 100/100

(@ 17k Max

Mode Auto FFT

5 dBm|
a7 10 MHz
13456543457 MHZ

o,

v
A
26 d

50 df

60 df

CF 824.0 MHz

Marker

Type | Ref | Trc |
ML 1

1001 pts

Span 30.0 MHz

X-value |
822.531 MHz
817.2857 MHz
930.7433 MHz

¥-value |
12.35 dBm
7.91 dam
7.73 dBm

Function | Function Result |

T1 1
T2 1

oce Bw 13.456543457 MH2

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262904G

LTE Band 26

824MHz / 1.4AMHz / 256QAM

824MHz / 3MHz / 256QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 10,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] aBm) ™M1[1 12.61 dBm)
- 623.70350 MHz - 625.22680 MHZ,
™ Occ B 1093706294 MHz Occ B 2.727272727 MHZ
1wd S . £ 10 d 9! ~ L o
TV Y
od ) 0 d [
/ i /
-tod -10d -
/ \
S/ \
204 — 20d 1
/ \ / \
a0 -30 ——e g
- . A NP
e R P N 04
50 df 50 d
-6 df -60 di
CF 824.0 MHz 1001 pts Span 2.8 MHz CF 824.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 823.7035 MHz 11.51 dam ML L 825, 32BE MHz 12.61 dam
T1 1 92344895 MHz 4.79 dBm Oce Bw 1.093706294 MHz T1 L 822.63337 MHz 7.31 dm Oce Bw 2.727272727 MHz
T2 1 824.54266 MHz 5.19 dam T2 1 825.36064 MHz 6.34 dam

824MHz / 5SMHz / 256QAM

824MHz / 10MHz / 256QAM

ctrum t"? pectrum ["5“
Ref Level 30.00 GBm  Offset 10,70 db & RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 11.48 dBm) ™M1[1] 12.04 dBm)
0 824.93900 MHz - 827.6360 MHz
Qc By 4.485514486 MHz M1 050949051 MHz
4 N p 1y prb 1
W - ™ Al Kl e i Y = 1
|
od 0 d
! l\
-10 d ," - -10 de
' Y
4 N
20 d - 20 d
! \ 7
/ \ {
=30 v . |30 e
7 B
W —— A 404
50 d -50 di
-60 d 60 d
CF 824.0 MHz 1001 pts Span 10.0 MHz CF 824.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 824.930 MHz 11.48 dBm ML L E27.536 MHz 12.84 dBm
TL 1 821.75225 MHz .04 dBm Occ Bw 4.485514486 MHz T1 L £19,4845 MHz 6.21 dBm Occ Bw 9.050949051 MHz
T2 1 826.23776 MHz 6.15 dBm T2 1 828.5355 MHz 7.18 dam
L J J L] L Jjd ] ) we
tm
7
Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT
SGL Count 100/100
(@ 17k Max
™M1[1] 10.86 dBm)
0 818.0060 MHz
: Occ B 13.4865159487 MHz
d =+ 1z
W Y W A = v
od / |
{ \
10 df T ‘
,J I‘
20 d 1
/ L
-0 [~ ]
Vb
-4y
504
60 df
CF 824.0 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result |
ML 1 816.006 MHz 10.85 dBm
T1 1 817.2867 MHz 5.49 dam Occ 8w 13.485513487 MHz
T2 1 830.7732 MHz 6.62 dBm
L L g

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262904G

Conducted Spurious Emission

LTE Band 26 / 1.4MHz

LTE Band 26 / 3MHz

824MHz / QPSK

824MHz / QPSK

= mr—— o
Ref Level 0.00 dBm  Offset 10,70 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 10,70 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgpwr
Limit Tmrk Paks Limit 'thrrk PaES
10 4 PURIOUS LINE ABS PABS -10 difiEFPURIOUS LINE ARG PABS
| SPURIOUS_LINE_ABS_
20 dBm
-30 -30 dBm
-40 dBm
. o W PN ] — s S S PR IR
-50 dBm
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 34005 pts Stop 0.0 GHz | || Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 806.500 MHz 100.000 kHz 803.85521 MHz -58.01 dBm -45.01 dB 30.000 MHz 806.500 MHz 100.000 kHz 773.62213 MHz -57.93 dBm -44.93 dB
836,500 MHz 1.000 GHz 100.000 kHz 969.72676 MHz -57.67 dBm -44,67 dB 836,500 MHz 1.000 GHz 100.000 kHz 998.07984 MHz -57.53 dBm -44,53 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64709 GHz -46.35 dBm -33.35 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64553 GHz -45.84 dBm -32.84 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93026 GHz -42.28 dBm -29.28 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93676 GHz -42.15 dBm -20.15 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.37366 GHz -43.71 dBm -30.71 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.27066 GHz -43.68 dBm -30.68 d&
hid bl
{ L J L L JL J

LTE Band 26 / 5SMHz

LTE Band 26 / 10MHz

824MHz / QPSK

824MHz / QPSK

Ny

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 0,00 dBm

Offset 10.70 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit Tmrk Paks Limit 'thrrk
e SPURIOUS LINE_ABS PAES e $PURIOUS LINE_ABS
-10 A -10 e
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm -20 dBm
-30 -30 dBm
-40 dBm
, - S L N PRI S i sammat s e S PR A——
-50 dBm
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz | |[| Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 806.500 MHz 100.000 kHz 771.34131 MHz -58.20 dBm -45.20 dB 30,000 MHz 806.500 MHz 100.000 kHz 632.74472 MHz -57.89 dBm -44.85 dB
836,500 MHz 1.000 GHz 100.000 kHz 837.52136 MHz -57.37 dBm -44.37 dB 836,500 MHz 1,000 GHz 100.000 kHz 930.50637 MHz -57.53 dBm -44,63 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64409 GHz -46.28 dBm -33.28 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.63959 GHz -46.41 dBm -33.41d8
3.000 GHz 7.000 GHz 1.000 MHz 6.96775 GHz -42,20 dBm -29.20 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.77178 GHz -42,37 dBm -29.37 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.37116 GHz -43.82 dBm -30.82 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.37716 GHz -43.56 dBm -30.56 dB
hid bl
00:44:42 00:4 4
TEL : 886-3-327-3456 Page Number 1 A3-12 of 15
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG262904G

LTE Band 26 / 15MHz

N/A

824MHz / QPSK

N/A

Spectrum

Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Swesp
SGL Count 100/100

@1 AvgPwr

Limit Gheck PABES
SPURIOUS _LINE_ABS PABS

_LINE_ABS_
P manaep S ECNSPTEPEN RR
-70 dB
-80 dB
-90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz B806.500 MHz 100.000 kHz 722.91015 MHz -58.00 dém -45,00 dB
836,500 MHz 1,000 GHz 100,000 kHz 937.20652 MHz -57.61 dBm -44.61 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.48938 GHz -46.91 dBm -33.91dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93276 GHz -42,31 dBm -29.31 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.36666 GHz -43,70 dBém -30.70 d&
T

L s J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG262904G

Frequency Stability

Test Conditions LTE Band 26 (QPSK) / 824MHz Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result

50 Normal Voltage 0.0082

40 Normal Voltage 0.0051

30 Normal Voltage 0.0083

20(Ref.) Normal Voltage 0.0000

10 Normal Voltage 0.0120

0 Normal Voltage 0.0043
PASS

-10 Normal Voltage 0.0071

-20 Normal Voltage 0.0090

-30 Normal Voltage 0.0021

20 Maximum Voltage 0.0092

20 Normal Voltage 0.0000

20 Battery End Point 0.0010

Note:

1. Normal Voltage = 3.30 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 3.63 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samranas. FCC RADIO TEST REPORT Report No. : FG262904G

Test Conditions LTE Band 26 (QPSK) / Low Channel Limit
Temperature Voltage BW 15MHz Note 2.
(°C) (Volt) Deviation (ppm) Result

50 Normal Voltage 0.0151

40 Normal Voltage 0.0001

30 Normal Voltage 0.0009

20(Ref.) Normal Voltage 0.0000

10 Normal Voltage 0.0080

0 Normal Voltage 0.0001
PASS

-10 Normal Voltage 0.0043

-20 Normal Voltage 0.0009

-30 Normal Voltage 0.0124

20 Maximum Voltage 0.0155

20 Normal Voltage 0.0000

20 Battery End Point 0.0145

Note:
1. Normal Voltage = 3.30 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 3.63 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A3-15 of 15
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262904G

Appendix B. Test Results of Radiated Test

<Ant. 0>
LTE Band 26
LTE Band 26 / 5MHz / QPSK
Channel [Fredueney|  ERP | Umic | Margin | i | poyer | loss | can - |oSEater
@Bm) | (dBm) (dB) (dBi)
1628 -58.55 -13 -45.55 -68.86 -61.91 3.86 9.37 H
2443 -58.45 -13 -45.45 -73.21 -61.99 4.77 10.46 H
3257 -57.85 -13 -44.85 -74.83 -62.13 5.52 11.94 H
;
;
;
;
Lowest
1628 -59.86 -13 -46.86 -70.3 -63.22 3.86 9.37 \Y
2443 -56.15 -13 -43.15 -71.14 -59.69 4.77 10.46 \%
3257 -56.92 -13 -43.92 -74.36 -61.2 5.52 11.94 \%
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : BlofB5

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262904G

1634 -56.63 -13 -43.63 -66.94 -60.02 3.87 9.40 H

2451 -57.51 -13 -44 .51 -72.26 -61.08 4.78 10.50 H

3267 -57.76 -13 -44.76 -74.72 -62.09 5.53 12.00 H

H

H

H

Middle H
1634 -57.26 -13 -44.26 -67.7 -60.65 3.87 9.40 Y,

2451 -56.59 -13 -43.59 -71.6 -60.16 4.78 10.50 Y,

3267 -57.13 -13 -44.13 -74.56 -61.46 5.53 12.00 \Y

\Y

\%

\%

1638 -58.66 -13 -45.66 -69.02 -62.07 3.87 9.43 H

2458 -59.13 -13 -46.13 -73.86 -62.71 4.78 10.52 H

3277 -57.83 -13 -44.83 -74.78 -62.21 5.53 12.06 H

H

H

H

H

Highest

1638 -57.63 -13 -44.63 -68.1 -61.04 3.87 9.43 Y,

2458 -58.36 -13 -45.36 -73.39 -61.94 4.78 10.52 Y,

3277 -57.40 -13 -44.40 -74.82 -61.78 5.53 12.06 \Y

\Y

\%

\%

\Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below line.
TEL : 886-3-327-3456 Page Number : B2 of B5
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262904G

LTE Band 26 / 10MHz / QPSK

Channel [Freaueney|  ERP | Umic | Margin | i | poyer | loss | can - |oSEater
(dBm) (dBm) (dB) (dBi)
1629 -58.93 -13 -45.93 -69.23 -62.29 3.86 9.37 H
2444 -59.45 -13 -46.45 -74.2 -62.99 4.77 10.46 H
3258 -57.80 -13 -44.80 -74.77 -62.08 5.52 11.95 H
H
H
H
H
Middle
1629 -59.54 -13 -46.54 -69.97 -62.9 3.86 9.37 \Y
2444 -59.52 -13 -46.52 -74.52 -63.06 4.77 10.46 \%
3258 -57.47 -13 -44.47 -74.9 -61.75 5.52 11.95 \%
\%
\%
\%
\%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below line.
TEL : 886-3-327-3456 Page Number : B3 of B5
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262904G

LTE Band 26 / 15MHz / QPSK

Channel [Freaueney|  ERP | Umic | Margin | i | poyer | loss | can - |oSEater
(dBm) (dBm) (dB) (dBi)
1630 -57.10 -13 -44.10 -67.41 -60.47 3.86 9.38 H
2445 -53.11 -13 -40.11 -67.86 -56.66 4.77 10.47 H
3259 -57.86 -13 -44.86 -74.84 -62.15 5.52 11.95 H
H
H
H
H
Lowest
1630 -56.69 -13 -43.69 -67.13 -60.06 3.86 9.38 \Y
2445 -53.88 -13 -40.88 -68.89 -57.43 4.77 10.47 \%
3259 -57.11 -13 -44.11 -74.55 -61.4 5.52 11.95 \%
\%
\%
\%
\%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below line.
TEL : 886-3-327-3456 Page Number : B4 of B5
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262904G

LTE Band 26 /824MHz/ 20MHz / QPSK

Channel [Freaueney|  ERP | Umic | Margin | i | poyer | loss | can - |oSEater
(dBm) (dBm) (dB) (dBi)
1635 -61.55 -13 -48.55 -71.88 -64.94 3.87 9.41 H
2452 -42.24 -13 -29.24 -56.98 -45.82 4.78 10.50 H
3269 -58.48 -13 -45.48 -75.45 -62.82 5.53 12.01 H
H
H
H
H
824MHz
1635 -60.08 -13 -47.08 -70.52 -63.47 3.87 9.41 \%
2452 -41.75 -13 -28.75 -56.77 -45.33 4.78 10.50 \%
3269 -57.91 -13 -44.91 -75.35 -62.25 5.53 12.01 \%
\%
\%
\%
\%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below line.
TEL : 886-3-327-3456 Page Number : BS of B5
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